
Utah State University Utah State University 

DigitalCommons@USU DigitalCommons@USU 

Reports Utah Water Research Laboratory 

January 1984 

Trihalomethane Compounds and Their Precursors in Salt Lake Trihalomethane Compounds and Their Precursors in Salt Lake 

County: Evaluation of Trihalomethane Source and Production County: Evaluation of Trihalomethane Source and Production 

Kyle R. Cook 

V. Dean Adams 

Dennis B. George 

Vincent A. Lamarra 

Richard A. Hanson 

Follow this and additional works at: https://digitalcommons.usu.edu/water_rep 

 Part of the Civil and Environmental Engineering Commons, and the Water Resource Management 

Commons 

Recommended Citation Recommended Citation 
[...]
thlS pl ant were 11 ]Jg/l inst-TTHMs and 
31 ]Jg/l term-TTHMs. A higher water 
temperature (21°C) and longer contact 
time apparently increased inst-TTHMs 
from 6 to 11 ]J g/ 1. Term-TTHM formation 
was limited by low precursor concentra­
tions and possibly the chemical nature 
of the precursor compounds. 

On S e p t em be r 24 , 1 98 l, the Big 
Cot ton wo 0 d C r e e k t rea t men t p 1 ant 
was 3perating at a flow of 18.5 mgd (70 
x 10 m3 /d) , but only one-half of the 
plant was in use. The influent pH and 
water temperature were 8.1 and 17. DoC, 
respectively. The pH remained nearly 
constant (7.9 to 8.1) during treatment. 
The water temperature increased to 20°C 
after flocculation, but then decreased 
to 15°C after sedimentation and remained 
at that temperature. The chlorination 
dose at rapid mix was 1.4 mg/l. A trace 
of chlorine (0.10 mg/l total chlorine) 

92 

was measured in the influent water as a 
result of recycling some finished 
water. 

The in fl uent organic precur Bor 
concentration measured at the start of 
the,monitoring was 1.6 mg/l, but hourly 
monltoring of the influent throughout 
the day gave a mean concentration of 
about 0.7 mg/l. The precur sor concen­
tration increased to 1.4 mg/l through 
flocculation/ sedimentation (Figure 33). 
Rapid sand filtration removed some 
additional organic precursor. 

TTHMs were detected ln the pl ant 
influent prior to chlorination because 
of some finished water recyc Ie. Inst­
TTHMs increased (to 9 llg/l) during 
flocculation/sedimentation, and the 
organic precursor concentration in­
creased as well. This inst-TTHM concen­
tration was maintained through the 
filtration and clearwell processes. 
Term-TTHM levels did not fluctuate with 
organic precursor concentrations, and in 
fact, attained their highest measured 
concentrations from filter effluent and 
clearwell effluent samples where the 
precursor concentration was lowest 
It is not c lear why the TTHM format io~ 
potential increased after filtration but 
both filter effluent and plant effluent 
samples detected increased term-TTHM 
formatio,n (up to 33 ',lg/1). During the 
sampl ing time for rapid sand filtration 
the raw turbidity was being reduced fro~ 
30 turbidi ty units to an average of 
about 0.05 turbidity units; and filter 
backwash was not taking place. There­
fore, fil ter performance was not sus­
pected of causing the increased TTHM 
formation potential. TTHM concentra­
tions at the Tanner storage reservoir 
were 15 ';1 gil (inst-TTHM) and 23 Jlg/l 
(term-TTHM) in the presence of a free 
chlori:ne residual. Therefore, inst­
TTHMs lncreased from 9 (pl ant effluent) 
to 15 Jlg/l but the TTHM formation 
potential decreased. 

Sunnnary 

Inst-TTHM concentrations in the 
unit processes of the Big Cottonwood 



water treatment plant had similar 
patterns on July 1 and September 24, 
1981. The concentrations increased 
with contact time through flocculation/ 
sedimentation and then r~ained constant 
through filtration. Rapid sand filtra­
tion (wi th anthrac ite coal) was either 
successful in reducing (removing) 
inst-TTHMs or further TTHM formation did 
not occur. Inst-TTHM concentrations 
reached 9;.lg/1 in the plant on both 
dates. Term-TTHMs, which are not 
dependent on cont ac t time, had greater 
formation potential during treatment on 
July 1 than on September 24, but efflu­
ent term-TTHHs were nearly the same on 
both dates <32 and 33 ].l gil) . Chlorine 
doses were also similar. At the 
finished water storage reservoir, 
sampled after water treatment, inst-TTHM 
concentrations increased about 40 
percent and term-TTHMs were equal to or 
less than the pI ant effluent concentra­
tions. Rapid sand fil tr at ion was the 
most effective treatment process for 
organic precursor removal, but term­
TTHMs unaccountably increased through 
filtration on September 24. Organic 
prec ur sor and term-TTHM concentrations 
(to ales ser extent) increased through 
the sedimentation basin, probably as a 
result of resuspension or organic matter 
caused by short circuiting and sludge 
blanket disturbance from capacity plant 
flows. Precursor concentrations were 
greater on July 1, and removal effi­
ciencies were about the same in July and 
September (30 percent). 

Parleys Canyon 

The design treatment capacity for 
the Parleys water treatment plant is 32 
mgd (12 x 104 m3 /d). Prechlorination 
at rapid mix is normally practiced (see 
Figure 2). On July 1, 1981 the plant 
flow was 20 mgd (76 x 103 m3 /d), and 
the chlorine dose at rapid mix was 
2.4 mg/l, higher than normal. The 
influent water temperature was 15°C. 
Minor fluctuations in water temperature 
occurred during treatment, and the 
effluent water temperature was l3.5°C. 
The pH remained between 7.5 and 7.7 

93 

during treatment (1 ime was not added). 
Alum and activated silica (for high 
turbidity) were used in July for coagu­
lation/ fl oc cuI at ion. 

The influent (from Mountain Dell 
Reservoir) organic precursor concent ra­
tion (as TOC) was 2.7 mg/l (Figure 34). 
Influent precursor concentrations 
monitored hourly during sampling showed 
little fluctuation, indicating a rela­
tively constant precursor source. This 
concentration generally decreased 
through all treatment processes to an 
effluent concentration of 1.9 mg/l, a 30 
percent reduction. The increase in 
precursor concentration shown in the 
launder (between sedimentation and 
filtration) may have been the result 
of sampling variability, and not re­
presentat ive of unit process concentra­
tions. 

The influent water contained very 
low concentrations of free chlorine 
(0.05 mg/l) and TTHMs (2 ].lg/l) , from 
recirculated finished water. Upon 
chlorination at rapid mix, inst-TTHMs 
inc reased to 14 llg/ I and cont inued to 
increase to 29 llg/l after filtration. A 
free chlorine residual of 0.75 mg/l just 
after chlorination (2.4 mg/l chlorine 
dose) indicated a strong chlorine 
demand. The unit processes did not 
appear to be effective inst-TTHM removal 
mechanisms. Inst-TTHMs and organic 
precurso-r concentrations followed the 
expected patterns of formation/removal 
for a treatment process with prechlori­
nation, a steady increase of inst-TTHMs 
and a steady decrease of organic precur­
sor. There was a pronounced increase 
of term-TTHMs to 46 ].lg/l upon chlorina­
tion at rapid mix. Another increase 
occurred in the launder (up to 74 llg/l). 
This was probably because of mixing and 
sample variability as the precursor 
concentration and chlorine residuals 
were also greater at this time. The 
term-TTHM concentration then decreased 
through the filters (as did organic 
precursor concentration), and finally 
through the c learwe 11 to 28 llg/l. The 



clearwell sample was composed of fin­
ished water from all filters and was 
not necessarily representat ive of the 
individual fil ter sampl ed. Term-TTHMs 
at the Baskin storage reservoir, which 
received mostly Parleys finished water, 
were greater (54 ).lg/l) than the plant 
effluent but had similar residual 
chlorine concentrations. The measured 
plant effluent term-TTHM concentration 
was apparently not representative of 
the actual TTHM formation potential, 
possib ly because of sampl ing variab il­
ity. 

On September 24, 1981, the Parleys 
water treatment pl ant was operating at 
15 mgd (57 x 103 m3 /d), but only one 
side of the plant was being used (see 
Figure 2). This means that the hy­
draul ic flow was near deslgn capaci ty 
and the total hydraulic detention time 
was less than on July 1. The prechlo­
rination dose was 2.2 mg/l. Water 
temperatures were relatively constant 
with treatment. The influent tempera­
ture was 19.0 o e, and the effluent 
temperature was 18 .0De. The pH de­
creased from 8.1 to 7.6 during treat­
ment, primarily during rapid mix and 
flocculation. 

The influent organic precursor 
concentration (1.8 ).lg/l) was less than 
on July 1 (Figure 35). Influent con­
centrations remained at about this level 
dur ing sampl ing. Precursor concentra­
tions again decreased during treatment, 
but only by about 17 percent. The 
organic precursor may have been almost 
totally in a dissolved form and there­
fore difficult to remove by conventional 
water treatment processes. On the 
other hand, there may have been some 
ineffic ient sedimentat ion or resuspen­
sion of organic matter because of the 
short hydraulic detention time. 

TTHM formation occurred after 
chlorination at rapid mix. Inst­
TTHMs were within the same range of 
concentrations (10 to about 30 ).l gil) 
as inst-TTHMs sampled on July 1. 
The peak inst-TTHM level measured 

94 

was 33 ).lg/l at the influent to sedi­
mentation. The residual chlorine data 
show that a chlorine demand occurred 
bet we en rap i d m ~ x and the s tar t 0 f 
sedimentation, increasing inst-TTHM 
formation, but the inst-TTHM concentra­
tion (33 ).l g/ l) at sedimentation seems 
high because the term-TTHM concentration 
wa s no g rea t era t t his poi n t . S om e 
of the TTHM samples had small air 
bubbles and TTHM volatilization, 
resulting in lower term-TTHMs, could 
have occurred. Filtration and possibly 
sedimentation reduced inst-TTHM forma­
tion to 19 ).lg/l. The term-TTHM concen­
trations were relatively constant after­
sedimentation, as were precursor concen­
trations and chlorine residuals. The 
term-TTHM concentration at the Baskin 
storage reservoir was greater (47 ).lg/l) 
than the finished water 06 ).lg/l) , and 
chlorine residuals were less at the 
reservoir, but the reservoir was sampled 
prior to the finished water sample. 
Therefore, the difference in term-TTHM 
levels may be attributed to the time of 
sampl ing. 

Summary 

Treatment processes at the Parleys 
plant removed 30 percent of the influent 
organic precursor concentration on July 
1, and 17 percent on September 24, 1981. 
The infl·uent organic precur sor concen­
tration was greater in July (2.7 mg/ l) 
t han inS e p t em b e r (1. 8 m g / 1), and 
term-TTHM formation during treatment was 
greater in July than in September. 
Chlorine doses were similar (2.2 and 2.4 
mg/1). Inst-TTH1'1 concentrations were 
mostly within the same range (10 to 30 
l1g/ l) dur i ng bot h s ampl ing period s. 

In July, unit processes did not 
effectively reduce inst-TTHM formation. 
Term-TTHM formation was reduced slightly 
02 ).l gil) by rapid sand filtration and 
in the clearwell, but the effluent 
concentration (28 ).lg/l) was less than 
the concentration in the storage 
reservoir (54 )lg/l). In September, 
inst-TTHM formation was apparently 



reduced by the sedimentation and fil­
traton processes. Term-TTHM (and 
inst-TTHM) formation was initiated by 
chlorination at rapid mix (as in June), 
and treatment processes had little or no 
effect on the reduc tion of this forma­
tion. Once again, the storage reservoir 
term-TTHM concentration (47 ]l gil) was 
greater than the treatment plant 
effluent concentration (36 ]l g/l), and 
the effluent concentration in September 
was more representative of TTHM forma­
tion potential than in June. The 
difference in term-TTHM concentrations 
bet we en the e f flu en tan d res e rv 0 i r , 
however, could have been partly depen­
dent on time of sampling; the storage 
reservoir was sampled about 1 hr be­
fore the treatment pI ant effluent was 
sampled. 

Little Cottonwood Creek 

The Little Cottonwood water treat­
ment pI ant's design treatment capacity 
is 100 mgd (38 x 104 m3 /d). The a­
mount of water being treated on June 
30,1981, was 115 mgd (43 x 104 m3 /d), 
15 percent greater than rated capacity. 
Deer Creek Reservoir water accounted for 
64 percent of the influent water, and 
the remaining 36 percent was from Little 
Cottonwood Creek. Post chlorination at 
the fil ter influents, after sedimenta­
tion, 1.S the standard practice (see 
Figure 3). Chlorine addition will also 
occur at premix (up to about 1.0 mg/l) 
in combination with activated silica and 
lime. Aluminum suI fate (alum) is added 
just before coagulation at the rapid 
mix. On June 30 a 1.1 mg/l post chlo­
rination dose was being used, and 
potassium permanganate (KMn04) was 
added at the raw water influent. The 
influent water temperature (measured 
from a sampl ing tap line) was 20°C for 
bot h sou r c e s • Wa t e r t em per a t u r e 
decreased to 12°C after permanganate 
addition and then increased to 19°C 
through sedimentation (the sedimentation 
basins are not covered). The effluent 
temperature was lS.SoC. The influent pH 
was 7.8. Chemical addition at premix 
decreased the pH temporarily to 7.5 and 

95 

sedimentation raised it to 8.1. The 
effluent pH was 8.0. 

The influent organic precur sor 
concentration (as TOC) from Deer 
Creek Reservoir (2.7 mg/1) was greater 
t han for Lit t 1 e Cot ton wo 0 d C r e e k 
« 0.5 mg/l). These precursor sources 
remained fairly constant during sam­
pI ing. The premix and floccul at ion 
proce s se sine reased t he com bi ned 
concentration of organic precursor to 
2.5 mg/l, presumably from chemical 
addition, but sedimentation effectively 
removed organic precursor by as much as 
I mg/l (Figure 36). Rapid sand filtra­
tion provided some addi tional removal. 
Some floc carryover from less effect ive 
sedimentation may occur at hydraulic 
flows greater than 100 mgd (38 x 104 

m3 /d) (Little Cottonwood plant personnel 
1983), but the precursor removal data 
did not indicate that this was happen­
ing. The effluent organic precursor 
concentration was 1.4 mg/l, 30 percent 
less than the combined influent concen­
tration. 

The Deer Creek Reservoir influent 
produced 29 ]lg/l of inst-TTHMs because 
of aqueduct chlorination (0.5 mg/l 
chlorine). Little Cottonwood Creek had 
no inst-TTHMs. EVen with chlorine 
addi don at premix, inst-TTHM formation 
did not· 1.ncrease until sedimentation, 
al though the organic precursor concen­
tration decreased through sedimentation. 
The inst-TTHM concentration at the end 
of sedimentation was 32 Ug/l. The 
temperature increase through sedimenta­
tion, possibly some related algal 
growth, and increased contact time, may 
have promoted the add it ional TTHM 
formation. A free chlorine demand was 
exerted through sedimentation. The 
effectiveness of filtration in removing 
some inst-TTHMs after chlorination is 
uncertain because the grab sampl es did 
not contain chlorine concentrations 
representative of the dose (poor dosage 
control has been reported by pI ant 
personnel 1983) to allow a valid 
compar i son. 
Inst-TTHMs 

Some precur sor was removed. 
increased with chlorine 



concent ration and contact time in the 
c1earwell to 35 ]1g/l (a composite sample 
of all filter effluents). 

Term-TTHMs increased after premix, 
with the chlorine addition, to 49 ]1g/l. 
The term-TTHM concentration measured at 
the influent to flocculation was unex­
pectedly low as precursor and free 
residual chlorine concentrations at 
flocculation were similar to after 
premix, and these two sampl ing sites 
were very close to each other. The 
term-TTHM concentration (18 ]1g/l) 
measured at the end of sedimentation, 
which was less than the inst-TTHM 
concentration at the end of sedimenta­
tion, was probably the result of the 
very low free chlorine concentra­
tion (0.05 mg/I) and degradation of the 
sampl e be fore measurement. TTHM forma­
tion after chlorination at filtration 
was apparently 1 imited by the free 
chlorine concentration (0.10 mg/l at the 
filter influent and effluent). Term­
TTHMs (66 ]1 g/ I) were higher at the 33rd 
South storage reservoir for the Little 
Cottonwood pI ant than in the finished 
water effluent (39 ]1g/l), but inst-TTHMs 
we re equa 1 to c oncent r a ti ons 1.n the 
pI ant e ffl uent. The reservoir sampl e 
was obtained before the effluent sample 
and may not have accurately represented 
the nature of the finished water. 

Dur ing sampl ing on September 24, 
1981, the flow through the treatment 
pI an t wa s 66.5 mgd (2 5 x 104 m3 / d) 
of which 80 percent was from Deer 
Creek Reservoir and 20 percent from 